



## CERTIFICADO DE ANALISIS

C.O.N°	PEDIDO	FECHA	CLIENTE	N°
PO # 299	2785	Abril 29, 2017	E281	6248
PRODUCTO	LATON CDA 274 0.25 MM HARD P5		PESO NETO:	1.0000 TM
CLIENTE	COMETA S.A.S.			
DIRECCION	CALLE 45 NO. 1E-92 CALI COLOMBIA			

TEST

### COMPOSICION QUIMICA (%)

Cobre (Cu)	Fierro (Fe)	Plomo (Pb)	Zinc (Zn)
63.34 - 63.72	0.0043 - 0.0050	0.0010 - 0.0010	Remainder

### FISICO

Atado Packing List	Relacion # Carrete	Tipo Carrete	Peso Carrete (KG)	Tension Espec N/mm <sup>2</sup>	Tension N/mm <sup>2</sup>	N° Total de Carretes	Peso Neto (KG)
K15717040004	B15717040408 - B15717040607	P-5	5	900.0 - 1050.0	939.8 - 1002.6	200	1,000.00
HEAT NUMBERS	2785/27400-274 0.25 MM HARD P5						
COMENTARIOS	BUNDLES 11 to 11						

Diametro Prod. 0.248 mm

1. This Certificate is issued to guarantee that this material conforms to your Purchase Order in all respect. Those items marked with an asterisk(\*) are only reference.

 Tecnofil  
  
 Eloy Vasquez P.

Responsable de  
la Calidad

Jefe de Control de Calidad

Fecha:

Abril 29, 2017